e Report

WF I~

/‘@\E@b Wastewater Services Division,

Environmental Services
March 20, 2025



Guélph
Wastewater Services TNS—

2024 Annual Performance Report

Contents

Lol B A =T U 0 .0 = 2 4
1 o T [T o o J 6
Part 1: Water Resource Recovery Centre (ECA 8835-9QJKSD) Requirements ........ccovvvviinininnnn. 8

1(A). Summary and Interpretation of all Monitoring Data and Comparison to the Effluent
Limits 8

Final Effluent QUality ..o e e e e e e e e e 8
Process Loading ASSESSMENT ... ettt e e a e 11
=00 T | 1[0 o 11
LA TS W ST =T ol [0 11
1(B). Operating Problems and Corrective ACtIONS.......coiiiii i i e 13
1(C). Maintenance Performed on Major Equipment, Structures, Equipment.............cooiuveel. 14
1(D). Effluent Quality Assurance and Control MEasUreS.....ccvviiiiii it i i raeea 17
Raw Influent Wastewater QUAlit ......ooeiiiii i e e 17
1(E). Calibration and Maintenance of Effluent Monitoring Equipment..............ccooiiiiininen. 18
1(F). Meeting the Effluent Objectives of Condition 6.........ccvveiiiiiiiiiiii s 18
1(G). Solids/Sludge Handling and DiSPOSal .....coiueiiiriiiii i e e e e e 18
RS] [0 L) o == g T o o T 0 < 21
N ) TR 00T ] 0] =1 1 = 22
1(1). By-pass, Spill or Abnormal Discharge EVENtS .....coviiiiiiiiiiiii i i 23
1(J). Notice Of MOdifiCatiONS ... .o e e rneans 24
1(K). 4o T 1] or=1 o Lo 1= 24
3 R © 1 o V= ol PP 25
Part 2: Collection System (CLI-ECA #017-W601) Requirements......ccoevviiiiiiiiiiiiiiiiiiinneeenns 26
2(A). Summary of Required Monitoring Data......ccooiiiiiiiiiiii i i e 26
2(B).  Operating Problems and Corrective Actions Taken.........coooiiiiiiiiiiiiiii e 28
2(C). Calibration, Maintenance and RePairS ... ..c.vviiiiiiiiiiii i i i aae s aiaeeeas 33
B ) TR ©e ] o] F= 11 L 36
B =) TR N 1= = | o 1= 37



Guélph
Wastewater Services TNS—

2024 Annual Performance Report

2(F). OVErflOWS @nd SPillS vt e e e 38
2(G). Efforts Made to Reduce Overflows, Spills and BypasSesS......ccovviiiiiiriiiiniiiiinnesiiinnenns 38
2(H).  SPS Overflow Quality Assurance and Control MeasuresS.......cocvviiiiiiiiiie i iiieenns 39
Y 001 Lo 42
Table 1: Final Effluent Quality, 2024 . .....coiiiiiiiiii i i e i e r e r e enes 10
Table 2: Process Loading Evaluation, 2024 (Population at 2021 Census 143 740) .................. 11
Table 3: Wastewater FIOW Data, 2024 ....coviiiiiiiiiiii i e et raiaeeee s 12
Table 4: Maintenance Project SUMMaAry, 2024 ... ..ot e e eaneeenes 14
Table 5: Raw Influent Wastewater Quality Date, 2024.......c.coiiiiiiiiiiiii i i i e 17
Table 6: Solid Handling and Disposal, 2024 ...ttt i e e rnaneeeeees 19
Table 7: Guelph Biosolid Volumes, 2024 ... et e e e rnaeeeeees 19
Table 8: Thickened Waste Activated Sludge (TWAS), 2024........oiiiiiiiiiii i rriineeee e 20
Table 9: Sludge Accountability Assessment, 2024 .......coeiiiiiiii i e 21
Table 10: Bypass SUMMArY, 2024 ...t e st a e e s ane s e eaneeraneeaeeenes 24
Table 11: Capital Project SUMmMary, 2024 ... e e e aee e 24
Table 12: Collection System Operating Problems, 2024 (MH=maintenance hole, GM=gravity

Main, SL=Sanitary [@teral) ..o i e e 28
Table 13: Calibration and Maintenance Performed on Collection System and SPS, 2024.......... 33
Table 14: Alterations to the System, 2024 ... e e e 37
Table 15: Storm Pond Surface Water Quality Data, Kortright SPS 2024........ccooiiiiiiiiiiinnnnn. 40
Table 16: Storm Pond Surface Water Quality Data, NIMA Trails SPS 2024 ........ccooeiiiiiiinnnnnn. 40
Table 17: Storm Pond Surface Water Quality Data, Kortright SPS 2024..........ccoviiiiiiiiiiinnnnn. 41
Figure 1, 2024 Average Daily Flow and Maximum Daily FIOW .......ccoiii i e 13
Figure 2, 2023 vs. 2024 Average Monthly FIOW .....coiiiiiiiiiiii i i e 13
Figure 3, Percent Ammonia Removal via AnammoX, 2024 .....coiiiiiiiiiiiii i e 22
Figure 4: 2023 vs. 2024 Monthly Flow for Kortright East SPS ......ccoiiiiiiii e 26
Figure 5: 2023 vs. 2024 Monthly Flow for Northern Heights SPS ... 27
Figure 6: 2023 vs. 2024 Monthly Flow for Nima Trail SPS ......cciiiii e 27
Figure 7: CCTV and Flushing Program vs. Mainline Blockage Response..........covivviiiiinniiinnnnnns 39



Guélph
Wastewater Services TNS—

2024 Annual Performance Report

Executive Summary

The Guelph Water Resource Recovery Centre, operating within the Wastewater Services Division,
provides treatment of domestic, commercial, institutional and industrial wastewater collected
from the City of Guelph and the neighbouring community of the Township of Guelph/Eramosa.
The facility, located at 530 Wellington Street West, provides tertiary treatment of wastewater,
with disinfected and dechlorinated effluent being discharged to the Speed River.

This report documents the performance of the sewage works and collection system, as required
by the Environmental Compliance Approval (ECA) 8835-9QJKSD and Consolidated Linear
Infrastructure (CLI) ECA 017-W601.

The Guelph WRRC provides preliminary screening and grit removal, primary treatment by
sedimentation, secondary treatment by conventional and extended aeration activated sludge and
two-stage tertiary treatment utilizing rotating biological contactors (RBC) followed by sand
filtration. Dewatering filtrate is treated through a side stream treatment process called
Anammox to reduce ammonia loading and waste activated sludge is thickened prior to being
pumped to primary digesters. Disinfection of the final effluent is accomplished by the addition of
sodium hypochlorite. De-chlorination is achieved by the addition of sodium bisulphite prior to
discharge to the receiving water.

Process loading to the facility in 2024 was largely within typical values and the sludge
accountability for the facility closed within the industry best practice of +/- 15% at -1.5% and
therefore validates the reliability of the data collection and analysis. The average total daily
wastewater flow for this reporting period was 55,011 m3/day, which is up 2.3% from 2023. A
maximum total daily flow of 87,320 m3 was recorded on July 16, 2024. As shown in Table 5 of
this report, the effluent quality data clearly demonstrates that the WRRC satisfied the
compliance conditions of the ECA throughout the reporting period. The facility recorded the
following annual removal efficiencies: carbonaceous biochemical oxygen demand (CBOD5) -
98.7%, total suspended solids (TSS) - 98.9%, total phosphorus (TP) — 97.4%, total Kjeldahl
nitrogen (TKN) - 95.6% and total ammonia nitrogen (TAN) - 97.6%.

Solids generated during treatment were stabilized by anaerobic digestion and subsequently
mechanically dewatered. During the reporting period a total of 3,380 dry tonnes of dewatered
biosolids were generated, which is down 14.9% from the previous year. One hundred percent of
that material was diverted from landfill and was beneficially land applied as a Canadian Food
Inspection Agency (CFIA) approved Class A fertilizer.

The facility has no provision for primary or raw sewage bypass directly to the Speed River. The
facility does have provision for secondary bypass, complete tertiary bypass and partial sandfilter
bypass. During this reporting period there were two partial sandfilter bypass event, as reported
below in Table 10.



Guélph
Wastewater Services TNS—

2024 Annual Performance Report

The WRRC voluntarily participates annually in the Grand River Watershed-Wide Optimization
Program, which aims to improve the water quality of the Grand River. Through continual
improvement processes, the WRRC team is committed to meeting the objectives of this
Program. In 2024, the WRRC was honoured to be recognized by the Grand River Watershed
Wide Optimization Program with a bronze level award for the efforts in process control to
improve the quality of the Grand River in 2023.

The City of Guelph is committed to providing a high level of service in the collection, treatment
and management of wastewater. The City of Guelph Wastewater Service’s environmental policy
outlines long-term commitments to provide reliable wastewater services and enhance
environmental stewardship now and into the future.

Prevent pollution and protect the environment;
Improve our environmental performance;
Plan and review our objectives and targets; and,

Evaluate and fulfill compliance requirements.

All efforts have been made to ensure the information presented in this report is accurate. If you
have any questions or comments concerning the report, please contact the City of Guelph at the
address listed below, or by email at wastewater@qguelph.ca.



mailto:wastewater@guelph.ca

Guélph
Wastewater Services TNS—

2024 Annual Performance Report

Introduction

Wastewater treatment and collection systems in Ontario are governed by the Ministry of the
Environment, Conservation and Parks (MECP) and are also subject to federal legislation. The
purpose of a wastewater treatment system is to remove solids and nutrients in order to
minimize the impact of the effluent on the receiving waterbody. The Environmental Compliance
Approval’s (ECAs), issued under the Environmental Protection Act, are facility or system-specific
documents through which the MECP sets discharge quality limits for that facility based on the
sensitivity of the receiving waters. To comply with the ECAs, the City of Guelph (the City)
prepares an Annual Performance Report covering the operation and overall performance of the
Water Resource Recovery Center (WRRC) and the wastewater collection system.

This Annual Performance Report, for the period of January 1st to December 31st, 2024, is a
legislative requirement under Condition 10 (6) of ECA number 8835-9QJKSD and Condition 8,
subsection 4 (CLI-ECA #017-W601). This report must be forwarded to the MECP no later than
March 31st.

Facility and Systems Overview

The Guelph WRRC, operating within the Wastewater Services Division provides treatment of
domestic, commercial, institutional and industrial wastewater collected from the City and the
neighboring community of the Township of Guelph/Eramosa. The facility, located at 530
Wellington Street West, provides tertiary treatment of wastewater, with disinfected and
dechlorinated effluent being discharged to the Speed River. The Guelph WRRC is classified as a
Class IV plant (Certificate #718, dated July 15, 1988) and is rated at 64,000 m3/d.

Wastewater flows into the plant via two sanitary trunk sewers and is pumped up to the
Headworks by Archimedes screw pumps for preliminary treatment (screening and grit removal).
After Headworks, the flow is split between four plants. The plants, referred to as Plant 1, 2, 3
and 4, have a rated capacity of 16,000 m3/d, 13,000 m3/d, 13,000 m3/d and 22,000 m3/d,
respectively. The wastewater then receives primary and secondary treatment in conventional
activated sludge processes. Chemical phosphorous removal is achieved through a dual point
ferric chloride injection system. The secondary effluent from Plants 1, 2, and 3 combines
upstream of tertiary rotating biological contactors (RBCs), which provide ammonia removal via
nitrification. Plant 4 is designed to provide ammonia removal in the secondary treatment
process. The path of Plant 4 secondary effluent depends on the plant flow rate. Plant 4 effluent
is pumped to the RBCs until the combined RBC flow reaches a flow rate of 55,000 m3/d, with
excess Plant 4 flows pumped directly to the tertiary sandfilters. Filtered effluent is disinfected
using sodium hypochlorite, followed by dechlorination with sodium bisulfite added to the last
pass of the chlorine contact chamber prior to discharging into the Speed River.

Primary sludge generated at the plant is thickened in the primary clarifiers, while waste
activated sludge (WAS) that has settled in the secondary clarifiers is thickened in a rotating



Guélph
Wastewater Services TNS—

2024 Annual Performance Report

drum thickener (RDT). Following thickening, sludge is anaerobically digested in the primary
digesters and gravity flows to the secondary digester. Digested sludge is then drawn from the
secondary digester and dewatered by the belt filter presses. Dewatered sludge is treated by the
Lystek process to enable the land application of a Canadian Food Inspection Agency approved
Class A fertilizer product.

The Guelph Wastewater Collection System is classified as a Class III system (Certificate #1160,
dated January 10, 2020). The collection system is comprised of approximately 530 km of
sanitary sewer and five Sewage Pumping Stations (SPS): Barton Estates SPS, Kortright East SPS
Northern Heights SPS, Terraview SPS and Nima Trail SPS.



Guélph
Wastewater Services TNS—

2024 Annual Performance Report

Part 1: Water Resource Recovery Centre (ECA 8835-9QJKSD)
Requirements

1(A). Summary and Interpretation of all Monitoring Data and
Comparison to the Effluent Limits

Final Effluent Quality

Primary sedimentation and secondary activated sludge treatment are provided by four separate
treatment trains, namely Plants 1, 2, 3 and 4. Plants 1, 2, and 3 incorporate conventional
activated sludge with the secondary effluent from each of these three plants directed to a
common pump well. The combined secondary effluent is lifted by vertical turbine pumps to the
rotating biological contactors (RBC) influent distribution channel and evenly split to each of the
four RBC trains. Each of the four trains consists of eight RBCs in series. The process objective of
the RBCs is to provide additional biological treatment for the oxidation of ammonia. Effluent
from the RBC trains is discharged to a common sandfilter influent channel and distributed to the
sandfilters for additional suspended solids capture. The Plant 4 treatment train incorporates
extended aeration activated sludge and is capable of complete nitrification. Plant 4 secondary
effluent is directed through the RBCs but can also be directed to a separate pump well which
discharges to the common sandfilter influent channel. All effluent flows to the sandfilters for
additional suspended solids capture. The final treated effluent passes through a Parshall flume
and is measured by an ultrasonic transmitter. A plant flow diagram is included as Appendix B.

Effluent quality requirements as specified in the ECA differ for summer and winter conditions.
These limits and performance charts can be reviewed in Appendix C.

An automatic sampling system collects a series of time paced aliquots from the chlorine contact
chamber and combines them in a container within a refrigerated compartment to produce a 24-
hour time proportional composite sample of the treated WRRC effluent. This composite sample is
then analyzed by the Guelph Environmental Laboratory (GEL). The GEL received formal ISO/IEC
17025:2017 accreditation by the CALA in 2014 (Certificate #A3222, Appendix E) and has
maintained this accreditation. The fulfillment of the requirements of ISO/IEC 17025:2017 means
the laboratory meets both the technical competence requirements and management system
requirements that are necessary for it to consistently deliver technically valid test results.

A monthly summary of final effluent quality data provided by GEL is provided in Table 1. All ECA
limits and objectives were achieved for 2024.

Residual chlorine and sodium bisulphite are constantly monitored in the chlorine contact
chamber in keeping with the year-round requirement for disinfection. Both sodium hypochlorite
and sodium bisulphite application rates are determined by proportional flow control. The



Guélph
Wastewater Services TNS—

2024 Annual Performance Report

objective of 150 Escherichia coli (E. coli) CFU/100 mL of sample was met. This performance data
is presented in Table 1.

As mandated by Environment Canada and the ECA, the facility has optimized the
chlorination/de-chlorination system to reduce the total residual chlorine to the speed river to
0.02 mg/L or less. This is accomplished by measuring the concentration of sodium bisulphite as
noted in Table 1.



Guiglph

Wastewater Services s 4
2024 Annual Performance Report
Table 1: Final Effluent Quality, 2024
Jan Feb Mar Apr May June July Aug Sept Oct Nov Dec Annual Avg. | Winter Avg. | Summer Avg.
Min pH 7.5 7.5 7.4 7.5 7.5 7.4 7.3 7.3 7.0 6.9 6.9 6.9 7.3 7.2 7.3
Max pH 7.7 7.6 7.6 7.6 7.6 7.6 7.5 7.5 7.4 7.2 7.1 7.2 7.5 7.4 7.5
Average pH 7.6 7.5 7.5 7.5 7.6 7.5 7.4 7.4 7.2 7.1 7.0 7.1 7.4 7.3 7.4
Temp °C 13.7 13.4 13.8 14.2 16.6 18.1 19.5 20.6 21.1 19.8 18.2 15.2 17.0 14.9 18.6
CBODS5 Concentration (mg/L) | 2.1 2.2 2.2 2.2 2.0 2.2 2.0 2.1 2.1 2.1 2.0 2.0 2.1 2.1 2.1
CBODS5 Loading (kg/d) 122 129 133 143 125 116 124 114 109 102 97.8 95.6 117 115 119
BOD5 Concentration (mg/L) | 2.6 2.7 2.2 2.1 2.2 2.6 2.2 2.6 2.3 2.3 2.0 2.1 2.3 2.3 2.3
BOD5 Loading (kg/d) 156 155 133 136 138 133 141 137 119 112 97.8 99.1 130 128 131
TSS Concentration (mg/L) | 2.4 2.1 2.3 2.4 3.1 2.9 2.9 2.6 2.8 2.5 2.4 2.5 2.6 2.4 2.7
TSS Loading (kg/d) 141 123 140 156 185 151 172 136 139 120 114 121 141 128 151
TP Concentration (mg/L) | 0.12 0.11 0.07 0.09 0.14 0.14 0.14 0.14 0.13 0.14 0.10 0.10 0.12 0.10 0.13
TP Loading (kg/d) 6.9 6.6 4.2 5.9 8.4 7.2 8.3 7.5 6.6 6.6 4.9 5.0 6.5 5.5 7.2
TKN Concentration (mg/L) | 2.19 1.67 1.22 1.29 1.40 1.22 1.84 1.38 1.08 2.28 1.14 1.27 1.50 1.50 1.50
TAN Concentration (mg/L) | 1.66 0.72 0.48 0.28 0.48 0.12 0.27 0.13 0.17 1.10 0.24 0.29 0.50 0.68 0.36
TAN Loading (kg/d) 104 42.4 29.0 18.2 29.4 6.3 19.3 7.00 9.00 52.2 11.7 14.2 28.5 40.2 20.2
NO3-N Concentration (mg/L) | 25.9 26.5 27.7 23.7 25.0 27.8 23.9 26.1 31.1 29.7 33.7 35.0 28.0 29.8 26.8
NO2-N Concentration (mg/L) | 0.30 0.20 0.18 0.16 0.14 0.03 0.07 0.02 0.06 0.73 0.13 0.13 0.18 0.19 0.17
E. Coli (CFU/100 mL) 11 12 14 12 10 13 15 13 15 19 22 16 14 15 14
TCR (mg/L) 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00 0.00
SBR (mg/L) 1.18 1.34 1.26 1.25 1.40 1.39 1.25 1.34 1.27 1.10 1.39 1.31 1.29 1.30 1.29
Notes:

*All ECA limits and objectives were achieved for 2024.
SBR: Sodium bisulphite residual.
TCR: Total chlorine residual.

All analyses based on 24-hr time paced composite samples.
All CBOD5 and BOD5 analysis is conducted by an independent CALA accreditation laboratory only.

The summer period is April 1 to October 31. The winter period is November 1 to March 31.
Escherichia coli values are calculated geometric mean.

10




Guélph
Wastewater Services TNS—

2024 Annual Performance Report

Process Loading Assessment

A key component of the Comprehensive Performance Evaluation (CPE) is a Process Loading
Assessment. This evaluation examines the measured flow and mass loading for the population
and compares it to typical per capita contributions.

As described in Table 2, all parameters in the process loading evaluation were at or below typical
averages for the watershed.

Table 2: Process Loading Evaluation, 2024 (Population at 2021 Census 143 740)

Parameter Actual Typical

Per Capita Flows and Loads

Per Capita Wastewater Flow 380 L/d per person 350-500 L/d per person
Per Capita BOD5 Loading 73 g/d per person 80 g/d per person
Per Capita TSS Loading 91 g/d per person 90 g/d per person
Per Capita TKN Loading 13 g/d per person 13 g/d per person
Per Capita TP Loading 1.79 g/d per person 2.1 g/d per person
Ratios

Flows: Peak Day/Annual Average 1.60 2.5-4.0

Raw: TSS/BOD5 1.24 0.8-1.2

Raw: TKN/BOD5 0.18 0.1-0.2

Recognition
In 2024, the WRRC was honoured to be recognized by the Grand River Watershed Wide

Optimization Program with a bronze level award for the process control efforts made to improve
the quality of the Grand River in 2023.

The demonstrated commitment of Wastewater Services to the optimization of all aspects of the
process control has made the facility known as one of the leading wastewater treatment systems
along the Grand River Watershed. The main objective of an optimization program is to work with
staff, regulatory agencies, external partners and stakeholders to achieve exemplary, sustainable
and economical performance from physical and human assets.

A copy of the letter received from Grand River Conservation Authority in 2024 to recognize the
Guelph WWTP for the 2023 Performance is included as Appendix A.